
0.8

FUEL
REGULATOR

REGULATOR

REGULATOR
FUEL

FUEL

74 (8KW) , 25

31323126

"G"

27

28

49
36

32

37

33

"C"

44
43

47

"C" 2

24

16

64
19

20

21

23

29 (8KW) , 44

17

8

33

"A"

"E"64

18

2220

34 32

4

"B"

"C"

"E"

5

9

49
35

1

29

"D"

3

45

"F" 2

43
44

"A"

"B"
"C"

"D"

"G"

13

14

15

29

45

69

3

"E"

"F"6
5

10

11

12

29

66

4

"8KW"

29"E"

34

5 1

39

38

40

46

46

47

51

"F" 2
1

6

46 47

46
46

504647
"10KW"

60
61

46

70

55
"D"

"D"
"F"

1

2

7
54

53

56

46

46
47

50
52

57 58
59

62
63

50 65

42

41

46

48

30

49

2

68
67

71

73

73
72

Exploded View:
Drawing No.:  0J6317

Revision: J-1909 D
Date: 5-17-2012 Page 1 of 2

EV GENERATOR-HSB

GROUP EV



ITEM PART QTY. DESCRIPTION ITEM PART QTY. DESCRIPTION
049820
022145
090239
0E9369
0C4138
0G7236
0F8115
0F7799
040976
040976
0F8186
0J5075
0J2995C
0J2996
0J2997
0J6261
0J5074
0J4036C
0J4037
0J4038
056482
045756
0G7256
0G7257
0H6312
066386
066849
0J2816
0D1846
0D3549
0D5823
0G7283
0F6528
0C5453
090388
0J0554
0G7336
0G7566
0G7586
0G7454
0J2350
0J0833
0J7051
0J6571
0J2817
0D1838
0G7408
033212
0G6629B
0G6629C
022129
022129
0H0883
039287
051731
0C3168

0C2417A
0J7342
0G7237B
0G7237C
0388050AD0
0C7758
083512
0C9764
0H6105
048031A
0G3332
0J1240A
022131
022237
022237
022237
022511
048031M
048031M
0F7065
0F7065
0C7649
0H1218
099502
0E9549
0E9589
0E9595
077075
077091
0F9273
0E9591
0E9588
0E9590
0E9542
0D1683
0E9592
0G7717
0H1665
0E9581
029451
0H6714
0H6677
0G2387
0G4750
0H8469
0J5276A
048031C
0J7051A

NUT HEX LOCK M8-1.25 NY INS
WASHER FLAT 5/16-M8 ZINC
GASKET, EXHAUST (8 KW)
GASKET EXHAUST GT530 (10 KW)
GASKET,EXHAUST PORT
410 EXHAUST MANIFOLD, 2008 HSB (8 KW)
EXH MANIFOLD GT530 - 10KW HSB
EXHAUST MANIFOLD
SCREW SHC M8-1.25 X 20 C12.9 (8 KW)
SCREW SHC M8-1.25 X 20 C12.9
ADAPTOR, ENGINE (8 KW, 10 KW)
STR-102-10 AD1 BT EXN AMW (8 KW, 10 KW)
STR-102-14AD1 BT EXN CH  (14 KW)
STR-102-17AD1 BT EXN  (17 KW)
STR-102-20AD1 BT EXN  (20 KW)
RTR-102-8 AD1 BR EXN AMW (8 KW)
RTR-102-10 AD1 BR EXN AMW (10 KW)
RTR-102-14 AD1 BR EXN C 2011 (14 KW)
RTR-102-17 AD1 BR EXN 2011 (17 KW)
RTR-102-20 AD1 BR EXN 2011 (20 KW)
BRG 1.1811-2.8346
SCREW HHTT M6-1.0 X 10 YEL CHR
DUCT - ALT AIR - 10" CAN - HSB
BELLOWS - ALT AIR - HSB
CARRIER REAR BEARING
ASSEMBLY, BRUSH HOLDER
SCREW HHTT M5-0.8 X 16
SCREW IHHC M8-1.25 X 325 G8.8  (8 KW, 10 KW)
SCREW IHHC M8-1.25 X 345 G8.8 (14-17KW)
SCREW IHHC M8-1.25 X 400 G8.8 (20 KW)
BOLT U 5/16-18 X 1.62 W/SADDLE
FLEX PIPE  (8 KW, 10 KW)
EXHAUST FLEX 38.1
SCREW HHTT M8-1.2 X 12 BP
SCREW HHTT M6-1.0 X 12 ZINC 
MUFFLER, HSB-ASSY W/CATALYST (8 KW, 10 KW) 
MUFFLER, 2008 HSB
FLEX COVER (8 KW, 10 KW)
FLEX PIPE COVER (14 - 20KW)
TAIL PIPE, 2008 HSB
EXHAUST FAN 7KW HSB (8 KW, 10 KW)
FAN EXHAUST GT999 HSB
WASHER FLAT .406ID X 1.62OD (10-20 KW)
SCREW IHHC 5/16-24 X 14-1/2 G8 (8 KW)
SCREW IHHC 3/8-24 X 14.38 (10 KW)
SCREW IHHC 3/8-24 X 15.50 (14-17 KW)
SCREW IHHC 3/8-24 X 17.50 G (20 KW)
SCREW HHC 5/16-18 X 1-1/4 G5
BRACKET, ALT MOUNTING (13-17 KW)
BRACKET, ALT MOUNTING  (8, 10 & 20 KW)
WASHER LOCK M8-5/16
WASHER LOCK M8-5/16  (8 KW ONLY)
GASKET 410HSB AIR CLNR BASE
SCREW HHC M8-1.25 X 45 C8.8
SCREW HHC M8-1.25 X 50 C8.8
WASHER LOCK SPECIAL 5/16

EARTH STRAP 3/8X 3/8
ENGINE MOUNT BRKT (8 KW)
ENGINE MOUNT BRKT (10 KW)
ENGINE MOUNT BRKT (14-20KW)
CABLE BATT BLK #6 30" NEG
VIB MNT 1.5 X 1.38 X 5/16-18
SCREW HHTT M8-1.2 X 16 YC
SCREW PLASTITE 1/4-15 X 3/4 (8 KW)
HOSE, AIR INLET (8 KW)
CLAMP HOSE BAND 1.63 (8 KW)
ELEMENT AIR FILTER 85ODX107.5L (8 KW)
ASSY 8KW HSB AIR-CLEANER 2011 (8 KW)
WASHER FLAT 3/8-M10 ZINC (8 KW, 10 KW) 
WASHER LOCK 3/8 (8 KW)
WASHER LOCK 3/8 (10 KW)
WASHER LOCK 3/8 
SCREW HHC 3/8-16 X 1-1/4 G5
CLAMP HOSE BAND .75 (8 KW)
CLAMP HOSE BAND .75
HOSE LP 1/2" ID-THERMOID (8 KW, 14-20 KW)
HOSE LP 1/2" ID-THERMOID (10 KW)
CLAMP HOSE .38-.87 (10 KW)
SCREW PPH HI-LO #6-19 X 1/2 (10 KW)
CLAMP HOSE #24 B1.06-2.00 (10 KW)
HOSE, INTAKE GTH530 HSB (10 KW)
CHOKE HOUSING GTH530 HSB (10 KW)
SCREW PPH HI-LO #6-19 X 1/2 (10 KW) 
BOOT CHOKE SLND PLST (10 KW)
COTTER PIN 1/4" SHAFT .091 WI (10 KW)
SOLENOID, 6VDC MOLEX (10 KW)
SPRING, CHOKE RETURN GT530 HSB (10 KW)
LINKAGE, CHOKE GTH530 HSB (10 KW)
ASSEMBLY, CHOKE SHAFT 530 HSB (10 KW)
VALVE, CHOKE GTH530 HSB (10 KW)
SCREW PFHM M3-0.5 X 5 (10 KW)
SCREW PPHM #4-40 X 3/8 SEMS (10 KW)
SCREW REDUCED HH HI-LO M6X10MM (10 KW)
CLAMP BAND DIA 36-39MM
AIR CLEANER GTH530 HSB (10 KW)
TAPE ELEC UL FOAM 1/8 X 1/2
THROTTLE ROD 8KW HSB 2010 ASSY (8 KW)
ASSY STEPPER MOTOR GH410 (8 KW)
PLUG, GEARCOVER ADAPTOR (14-20 KW)
PLUG, GEARCOVER ADAPTOR-SMALL (14-20 KW)
SPRING, ANTI-LASH, 8KW HSB 410 (8 KW)
HOSE 1/4" ID SAE 30R7 - 11" (8 KW)
CLAMP HOSE BAND .50 (8 KW)
WASHER FLAT .344ID X 1.62OD (8 KW)

4
8
1
2
1
1
1
1
2
4
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
2
4
4
4
1
1
1
4
4
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
7
8
1
4
4
3

1
1
1
1
1
4
1
4
1
2
1
1
4
4
5
1
4
2
4
3 FT
4.2 FT
1
6
3
1
1
2
1
1
1
1
1
1
1
2
2
3
2
1
2.6 FT
1
1
1
1
1
1
1
2

1
2
3

4

5

6
7

8

9
10
11
12
13
14
15
16

17
18

19
20
21

22

23
24

25
26

27
28

29

30
31

32

33
34

35
36
37
38
39
40
41
42
43
44

45
46

47

48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74

GROUP EV

Exploded View:
Drawing No.:  0J6317

Revision: J-1909 D
Date: 5-17-2012 Page 2 of 2

EV GENERATOR-HSB


